### PACKAGE LEAFLET: INFORMATION FOR THE USER

## FURASOL 100 mg

#### powder for solution for external use

Furaginum solubile

# Read all of this leaflet carefully before you start using this medicine because it contains important information for you.

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist have told you.

- Keep this leaflet. You may need to read it again.

- Ask your pharmacist if you need more information or advice.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

- You must talk to a doctor if you do not feel better or if you feel worse after 3-5 days.

#### In this leaflet:

- 1. What Furasol is and what it is used for
- 2. What you need to know before you use Furasol
- 3. How to use Furasol powder
- 4. Possible side effects
- 5. How to store Furasol
- 6. Contents of the pack and other information

## 1. WHAT IS FURASOL AND WHAT IT IS USED FOR

Medicinal preparation Furasol active substance furagin soluble is antibacterial (nitrofuran derivative). It is used for the solution preparation for topical (external) use to treat oral cavity and throat inflammation, infected wounds, burns and suppurative inflammations.

## 2. WHAT YOU NEED TO KNOW BEFORE YOU USE FURASOL

#### Do not take Furasol:

- if you are hypersensitive to furagin or any of the nitrofuran derivatives (also in the history);

– if you have allergic dermatitis.

The preparation must not be used to gargle for children till 4 years of age (a child cannot gargle

yet).

## Warning and precautions using Furasol

The skin is coloured yellow using the drug solution. Skin allergic reactions occur more often if during the therapy alcoholic beverages are taken.

## Other medicines and Furasol powder

The medicine increases effect of antibiotics.

#### **Pregnancy and breast-feeding**

Not recommended to use. Before using any drug, consult your doctor or pharmacist.

#### Driving and using machines

Furasol does not affect the ability to drive a car and using machines.

#### **3. HOW TO USE FURASOL**

The local solution is prepared before administration. The prepared solution cannot be stored! The content of a sachet is dissolved in a glass of hot boiled water (200 ml) and warm solution is used to gargle for 2-3 times a day.

The content of a sachet is dissolved in a glass (200 ml) of hot boiled water or distilled water. The solution is used to manage infected wounds, burns and suppurative inflammations 1-2 times per day.

#### 4. POSSIBLE SIDE EFFECTS

Like all medicines, Furasol may cause side effects. The drug solution may cause skin allergic reactions in some cases. In these cases the drug should be withdrawn without delay, and it is necessary to consult a doctor.

#### 5. HOW TO STORE FURASOL

Do not store above 25 °C. Store in the original package in order to protect from light and moisture.

Keep this medicine out of the sight and reach of children.

Do not use if the package is damaged.

Do not use this medicine after the expiry date, which is stated on the package. The expiry date refers to the last date of that month.

#### 6. CONTENT OF THE PACK AND OTHER INFORMATION

#### What Furasol contains

The active substance is furagin soluble (Furaginum solubile). Each sachet contains 100 mg of furagin soluble that equals to 87.4 mg furagin. The other excipient is sodium chloride.

What Furasol looks like and contents of the pack

Orange-brown granular powder in a laminate sachet.

15 laminate sachets and package leaflet in the carton box.

#### Marketing Authorisation Holder and Manufacturer

Joint-Stock Company OLAINFARM 5, Rupnicu St., Olaine, LV 2114 Latvia

#### This leaflet was last revised in 10.2013.